

Lithium Ion battery test summary

UN38.3 Lithium Battery Test Summary for Klauke Battery Model No. RAML1

- | | |
|-----------|---|
| 1 | Battery Manufacturer
<i>Confidential and Proprietary Klauke Information</i> |
| 2 | Product Manufacturer
Klauke GmbH
Auf dem Knapp 46
42855 Remscheid
T: +49 2191 907 196
Christoph.Schuetz@Emerson.com;
www.Klauke.com |
| 3 | UN38.3 Test Lab
Shanghai Research Institute of Chemical Industry Testing Center
No345 East Yunling Road, Shanghai, China
Post Code : 200062
Phone: 008621 52569800,
~ 52815377-0713, 0714, 0717, 0718
msds@gmail.com;
www.msds.gov.cn |
| 4 | Test Report Number
2115018970
1114110021 |
| 5 | Date of Test Report
December 3, 2014
January 1 st , 2019 |
| 6 | Description of Cell or Battery
10,8 V, 1500 mAh, 16,2 Wh
Li Ion Battery, Model No. RAML1
Plastic housing, ~223 grams |
| 7 | UN38.3 Tests Performed and Successfully Passed
T.1, T.2, T.3, T.4, T.5, T.6, T.7. T.8 |
| 8 | Assembled Battery Testing Requirements
Not Applicable |
| 9 | Edition of UN Manual of Tests and Criteria Used
Sixth Revised Edition |
| 10 | Name and Title of Signatory
<i>Johann-Christoph Schütz</i>
Dipl.-Ing. (TU) Johann-Christoph Schütz
Head of Product Certification, techn. Documentation & Standards
Gustav Klauke GmbH Remscheid |